NZXT

S340 ELITE

MID TOWER

o N le==en o,
a: l‘MTxﬁ] ATX ®
1: ITX. u

EXPLODED VIEW

VISTA EXPLOSIONADA

VUE ECLATEE

EXPLOSIONSDARSTELLUNG

TPEXMEPHOE NPEACTABNEHWUE AETANEN

VEDUTA IN ESPLOSO

VISTA EXPLODIDA
o=

B

BB 5> R E
5 R E

1. CUERPO DEL CHASIS S340 ELITE
2. PANEL DE ACERO FRONTAL
3. BASE DEL PANEL DE ACERO FRONTAL

4. FILTRO FRONTAL

5. SOPORTE PARA VENTILADOR DE 140 MM DOBLE FRONTAL

6. FILTROS INFERIOR

7. VENTILADOR DE EVACUACION POSTERIOR

8.
9

PANEL DE CRISTAL TEMPLADO IZQUIERDO
. BANDEJA UNIDAD DE ESTADO SOLIDO

10. VENTILADOR DE EVACUACION SUPERIOR

11. E/S FRONTAL
12. BARRA DE LIMPIEZA

13. PANEL LATERAL DERECHO
14. ABRAZADERAS PARA LOS CABLES

15. DISCO DE ADMINISTRACION DE CABLES

10

TOP EXHAUST FAN

7

REAR EXHAUST FAN

6

BOTTOM FILTER

8

LEFT TEMPERED GLASS PANEL

12

CABLE MANAGEMENT BAR

1. CHASSIS DU S340 ELITE
2. PANNEAU AVANT EN ACIER
3. BASE DU PANNEAU AVANT EN ACIER

4. FILTRE AVANT

5. SUPPORT AVANT POUR VENTILATEUR 140 MM DOUBLE
6. FILTRE INFERIEUR

7. VENTILATEUR D'EVACUATION ARRIERE

8.
9. PLATEAU SSD

PANNEAU GAUCHE EN VERRE TREMPE

10. VENTILATEUR D'EVACUATION SUPERIEUR

11. E/S AVANT

12. BARRE DE BALAYAGE POUR NETTOYAGE
13. PANNEAU LATERAL DROIT

14. SERRE-CABLES

15. DEROULEUR DE GESTION DU CABLAGE

1. 8340 ELITE-GEHAUSE

2. FRONTSTAHLBLENDE

3. FRONTSTAHLBLENDENBASIS
4. FRONTFILTER

6. UNTERER FILTER
7. HINTERER ABLUFTLUFTER
8. LINKE HARTGLASBLENDE
9. SSD-FACH
10. OBERER ABLUFTLUFTER
11. FRONT-E/A
12. REINIGUNGSLEISTE
13. RECHTE BLENDE
14. KABELKLEMMEN
15. KABELMANAGEMENTSCHEIBE

11

FRONT I/0

14

CABLE CLAMPS

13

RIGHT SIDE PANEL

4

FRONT FILTER

3

FRONT STEEL PANEL BASE

2

S340 ELITE CHASSIS BODY

5

FRONT DOUBLE 140MM FAN SUPPORT

9

1. CUCTEMHbI/ BNIOK S340 ELITE

2. NEPEAHAA METANTTMYECKAA MAHE/b

3. OCHOBAHWE NEPEAHEN METAJITMYECKOV MAHENN
4. MEPEAHVIN OUNBTP

5. VORDERE DOPPELTE 140-MM-LUFTERHALTERUNG 5. IBOVIHOW PA3bEM AN NEPEAHETO BEHTUNATOPA 140 MM

6. HVXKHUI OUNBLTP

7. 3AAHNIA BbITAXKHOVI BEHTUNATOP

. JIEBAA TAHESIb 13 3AKAJIEHHOIO CTEKNA

. NNOTOK [ANA TBEPAOTESIbHbIX HAKOMUTENEN
10. BEPXHWI BbITAXXHOW BEHTUNATOP

11. NOPTbI BBOJJA/BbIBOJIA (MEPEAHAA MAHE/b)
12. NAHEJIb CLEAN SWEEP

13. MPABAA BOKOBAA MAHE/Tb

14. 3AXKMMbI ANSA KABENEN

15. [IEPXKATESb INA YKNALKWN KABENEN

© oo

1. CORPO TELAIO S340 ELITE
2. PANNELLO FRONTALE DI ACCIAIO
3. BASE PANNELLO FRONTALE DI ACCIAIO

4. FILTRO FRONTALE

5. SUPPORTO DOPPIA VENTOLA DA 140 MM FRONTALE

6. FILTRO INFERIORE

7. VENTOLA DI SCARICO POSTERIORE

SSD TRAY

1. CORPO DO CHASSIS S340 ELITE
2. PAINEL DE ACO FRONTAL

3. BASE DO PAINEL DE ACO FRONTAL

4. FILTRO FRONTAL

5. SUPORTA DUPLO FRONTAL PARA VENTOINHA DE 140 MM
6. FILTRO DE INFERIOR

7. VENTOINHA DE EXTRAGAO TRASEIRA

8. PANNELLO LATERALE SINISTRO DI VETRO TEMPERATO 8. PAINEL ESQUERDO EM VIDRO TEMPERADO
9. CASSETTO SDD 9. TABULEIRO DE SSD

10. VENTOLA DI SCARICO SUPERIORE 10. VENTOINHA DE EXTRACAO SUPERIOR

11. PANNELLO I/0 FRONTALE 11. ENTRADA/SAIDA FRONTAL

12. BARRA DI GESTIONE DEI CAVI 12. BARRA DE LIMPEZA

13. PANNELLO LATERALE DESTRO 13. PAINEL LATERAL DIREITO

14. FASCETTE FERMACAVI

14. BRACADEIRAS DE CABOS

15. MAGNETE PER LA GESTIONE DEI CAVI 15. DISCO DE GESTAO DE CABOS

FRONT STEEL PANEL

15

CABLE MANAGEMENT PUCK

1. 8340 ELITE AjA| Bt 1. S340 ELITEEE (K 1. S340 ELITEHS 1.

2.0 2E Iy 2.78Y hFRF LRI 2. RUEPNEIR 2.

3. W ZHE I Hoj~ 3.70Y hRF—ILAFILEE 3. BRBRERER 3.

4 HHEH 4,70V 748 — 4. HFEBiER 4,

5. 7H 0|5 140MM M MZE 5 AIE140MMY 7 > 2 BRAE 5. BiEbW140ZHKKEE 5.

6. ot ZE] 6. BB 4 L4 — 6. EEEBIEN 6.

7.51Z Hy7| T 7. EEHS T 7V 7. [EEBHESIXUES 7. KRER
8.zt% gt felme 8. ERIEA T R/ 8. IR 8. g bIRIBEMNR
9.SSD Ej|0] 9.8SD kLA 9. FERIZE 9. IEHEZE
10. &5 HYZ| 10. EEHIS T 7> 10. EEHFSXE 10. ESHERER
1. 18 1/0 1M.7a>hk 1/0 11, BUEI/OkEtR 11. All/OfEAE
12. 7018 Fe| 5t 12.7 ) -V RBE 12. EBERANIR 12. BAZHER
13. 2F Atol=Tig 13. 59 A RARIL 13. GIAER 13. ARIER
14.7|0|2 EY= V. r—=TN ST 4. Bk 4. BT
15. 70|12 el o 15. 7 — T ILEB/Sy 4 15. BB 15. BAFE

CLEARANCES AND SPECIFICATIONS

203MM
M!EDlDASY ESPEClFlQAClONES o )
DEGA_GEMENTS ET SPECIFICATIONS I
ABSTANDE UND TECHNISCHE DATEN S
TEXHUYECKWE XAPAKTEPUCTUKM N 3A30PbDI
SPAZI NI_ECESSARI E SPECIFl_CHE Id
DIMENSOES E ESPECIFICACOES
A 737 H
e B
B3 5 A&
P 25 52 15 45
D§ 1l 474MM
<HIL
22
ld
= | =
[NZaxeTg [Tw  [Ew
" L © )

Motherboard Support ATX, Micro ATX, Mini ITX Motherboard-Unterstiitzung ATX, Micro-ATX, Mini-ITX Placa-principais suportadas ATX, Micro-ATX, Mini-ITX RS ATX, Micro ATX, Mini ITX

3.5”HDD 2+1 3,6-Zoll-Festplatte 2+1 HDD de 3,5” 2+1 3.5”HDD3ZHF 2+1

2.5”SSD 3+1 2,5-Zoll-SSD 3+1 SSDde2,5" 3+1 2.5"SSD3HF 3+1

Expansion Slots 7 Erweiterungssteckplatze 7 Ranhuras de expansao 7 S 7

GPU Clearance With Radiator-334mm/ GPU-Abstand Mit Kiihlkérper-334 mm/ Folga para a GPU Com radiador - 334 mm/ GPU jBJEE SHEEAEE- 334mm/
Without Radiator-364mm ohne Kiihlkorper-364 mm Sem radiador - 364 mm N ASHCAES- 364mm

Cable management Lowest-17mm/ Kabelverwaltung Am niedrigsten -17 mm/ Gestao de cabos Inferior — 17 mm/ SANETR B - 17mm/
highest-168mm am héchsten-168 mm superior — 168 mm &S - 168mm

CPU Cooler 16Tmm CPU-Kiihler 161 mm Dissipador de CPU 1617 mm CPUBAERIEE ~ 161mm

Front Radiator 58mm Vorderer Kiihlkérper 58 mm Radiador frontal 58 mm BUERGAS 58mm

Rear Radiator 75mm Hinterer Kiihlkérper 5mm Radiador traseiro 75 mm JEESHS 75mm

Placas base admitidas ATX, Micro-ATX y Mini-ITX TMopaepKka MaTePUHCKOI MiaTbl ATX, Micro-ATX, Mini-ITX OtC{ 2= X9 ATX, Micro ATX, Mini ITX EHRZIE: ATX, Micro ATX, Mini ITX

Unidad de disco duro de 3,5” 2+1 [ANA KECTKNX INCKOB 3,5" 2+1 3.5"HDD 3.5"HDDZ 1% 2+1

Unidad de estado sélido de 2,5” 3+1 [ANA TBEPAOTENbHBIX HaKonuTenei 2,5" 3+1 2.5"SSD 3+1 2.5"SSD 18 3+1

Ranuras de expansion 7 Pa3bembl paclumpeHust 7 Y ER 7 bEti | 7

Distancia de seguridad paraGPU  Con radiador: 334 mm/ 3a30p AnA rpaduueckoro npoueccopa  C pagnaTtopom-334 mm/ GPUZHA 2}C|0f| O & T4t - 334mm GPU BEE SEEER- 334mm/
Sin radiador: 364 mm be3 paguatopa-364 Mm 2tC|0f| O & BI &} - 364mm

Administracion de los cables Mas bajo: 17 mm/ OpraHun3aums KabenbHbIX cuctem HukHas Touka -17 Mm/ #Hols Fa| X - 17mm/ Z| 1 - 168mm mmEE
Mas alto: 168 mm BEpPXH#A TOUKa-168 MM CPU = 161mm

Disipador de la CPU 161 mm Kynep npouieccopa 161 Mm 4% 2LC|0j|O|Ef 58mm CPU B 22 RIEE 161mm

Radiador frontal 58 mm MepenHuit pagnatop 58 Mm 5% etcfofof& 75mm AUAIEAZE 58mm

Radiador posterior 75 mm 3apHuii paguatop 75 MM BRI 75mm

Cartes mére prises en charge ATX, MircATX, MinilTX Scheda madre supportata ATX, Micro ATX, Mini ITX RYP—R— RHR— ATX, MicroATX, MinilTX

Disques durs 3,5” 2+1 HDD 3.5” 2+1 3.5”HDDH 7 — b~ 2+1

SSD 2,5” 3+1 SDD 2.5” 3+1 2.5"SSDY AR — | 3+1

Fentes d’expansion 7 Alloggi d’espansione 7 IHRNYY3v2OY b 7

Dégagement GPU Avec radiateur - 334 mm / Spazio necessario alla GPU Con radiatore-334 mm / GPUZ UT VR IV T—4—& -334mm/
sans radiateur - 364 mm senza radiatore-364 mm FY T —4% —f&L -364mm

Gestion du cablage Au plus bas — 17 mm / Gestione dei cavi Spazio minimo inferiore-17 mm/ T—TLDOER 1% - 17mm/
au plus haut — 168 mm spazio massimo superiore-168 mm £/ - 168mm

Refroidisseur du processeur 161 mm Dispersore di calore CPU 161mm 161mm

Radiateur avant 58 mm Radiatore frontale 58mm 7 4 58mm

Radiateur arriére 75 mm Radiatore posteriore 75mm BEISI-42— 75mm

COMPONENT LIST

LISTA DE COMPONENTES
LISTE DES COMPOSANTS
KOMPONENTENLISTE
CMNCOK KOMMOHEHTOB
ELENCO DEI COMPONENTI
LISTA DE COMPONENTES

TEE =5
;@) R S
TR
BHE

A Tempered glass thumb nut

F screw M3 x5mm

x16
Installed x@
Accessory Box x16

G Screw KB5 x 10mm

x8
Installed x8
Accessory Box x@

H standoff 6-32 x 6.5+4mm

X4
Installed x4
Accessory Box x@

B Thumb screw 6-32 x 6mm

10

x8
Installed x8
Accessory Box x@

| Standoff 6-32 x 6.5+4mm

x12
Installed x12
Accessory Box x@

©mg

C Special thumb screw 6-32 x 6mm

x1
Installed x1
Accessory Box x@

J Standoff wrench

X
Installed x8
Accessory Box x@

D Hexagon screw 6-32 x 6mm

oI

Installed x@
Accessory Box x1

K cable tie

x4
Installed x@
Accessory Box x4

E screw6-32x5mm

T e

L SATA power extension

x21
Installed x0@
Accessory Box x21

A.Tempered glass thumb nut
B.Thumb screw 6-32 x 6mm

C. Special thumb screw 6-32 x 6mm

D. Hexagon screw 6-32 x 6mm
E.Screw 6-32 x 5mm

F.Screw M3 x 5mm

G. Screw KB5 x 10mm

H. Standoff 6-32 x 6.5+4mm

I Standoff 6-32 x 6.5+4mm

J. Standoff wrench

K.Cable tie

L. SATA power extension

@FT &

Tempered glass

x1
Installed x@
Accessory Box x1

2.5 hard drive tray, extension slots installation
Side panel, Power supply bracket, HDD Tray
Power supply installation

Motherboard installation, 3.5 hard drive installation
2.5 hard drive installation, motherboard installation

Fan installation

Motherboard installation
Motherboard installation
Motherboard installation
Cable management

For PSU shroud side SSD

7\

A.Tuerca de mariposa

B.Tornillo de apriete manual de 6-32 x 6 mm
C.Tornillo de apriete manual especial de 6-32 x 6 mm
D.Tornillo hexagonal de 6-32 x 6 mm
E.Tornillo de 6-32 x 5 mm

F.Tornillo M3 x 5mm

G.Tornillo KB5x 10 mm

H. Separador 6-32 x 6,5 +4 mm

|. Separador 6-32 x 6,5 +4 mm

J Llave para separadores

K. Brida para cables

L. Extension de alimentacion SATA

A.Pouce écrou

B.Vis 4 ailettes 6-32 x 6 mm
C.Vis a ailettes spéciale 6-32 x 6 mm
D. Vis hexagonale 6-32 x 6 mm
E.Vis 6-32 x5 mm

F.Vis M3 x5 mm

G.Vis KB5x 10 mm

H. Entretoise 6-32 x 6,5 + 4 mm
|. Entretoise 6-32 x 6,5 + 4 mm
J.Clé pour entretoise

K. Attache-cable

L. Rallonge d'alimentation SATA

A.Fligelmutter

B.Randelschraube 6 — 32 x 6 mm

C. Spezielle Randelschraube 6 — 32 x 6 mm
D. Sechskantschraube 6 — 32 x 6 mm
E.Schraube 6 — 32 x5 mm

F. Schraube M3 x 5 mm

G. Schraube KBS x 10 mm

H. Abstandhalter 6 — 32 x 6,5 + 4 mm
|. Abstandhalter 6 — 32 x 6,5 + 4 mm
J. Abstandhalter-Schliissel

K. Kabelbinder

L. SATA Strom Verlangerung

A. 6apalukoBas ranka

B. BuHT C 6apatukom 6-32 x 6 Mm

C. CrieymanbHblil BUHT ¢ 6apatukom 6-32 x 6 mm
D. BuHT WwecturpatHbin 6-32 x 6 mv
E.BuHT 6-32 X 5 MM

F.BuHT M3 x 5 mm

G. BuHT KBS X 10 Mm

H. Croiika 6-32 x 6,5 + 4 Mm

|. Croiika 6-32 x 6,5 + 4 mm

J. FaeuHbIii Koy

K. KabenbHbiit xomyT:

L. SATA YanuHuTenbHbin Kabenb

A. Dado pollice

B.Viti a testa zigrinata 6-32 x 6 mm
C.Vite a testa zigrinata speciale 6-32 x 6 mm
D.Vite esagonale 6-32 x 6 mm
E.Vite 6-32x 5 mm

F.Vite M3 x 5 mm

G.Vite KB5x 10 mm

H. Distanziatore 6-32 x 6,5 + 4 mm
|. Distanziatore 6-32 x 6,5 + 4 mm
J. Chiave per distanziatori

K. Fascetta per cavi

L. SATA power extension

Vidrio templado

Bandeja de unidad de disco duro de 2,5" e instalacion de ranuras de extensién
Panel lateral, soporte de fuente de alimentacion y bandeja para unidad de disco duro
Instalacion de la fuente de alimentacion

Instalacion de la placa base e instalacion de la unidad de disco duro de 3,5"
Instalacion de la unidad de disco duro de 2,5" e instalacion de la placa base
Instalacion del ventilador

Instalacion de la placa base

Instalacion de la placa base

Instalacion de la placa base

Administracién de los cables

Para SSD lado PSU mortaja

Verre trempé

Plateau disque dur 2,5”, installation des emplacements d'extension
Panneau latéral, Support d'alimentation électrique, Plateau disque dur
Installation de 'alimentation électrique

Installation de la carte mére, installation du disque dur 3,5”
Installation du disque dur 2,5, installation de la carte mére
Installation du ventilateur

Installation de la carte mére

Installation de la carte mére

Installation de la carte mere

Gestion du cablage

Pour PSU suaire c6té SSD

Gehartetes Glas

2,5-Zoll-Festplatteneinschub, Installation von Erweiterungssteckplétzen
Seitenblende, Netzteilhalterung, Festplattenfach
Netzteilinstallation

Motherboard-Installation, 3,5-Zoll-Festplatteninstallation
2,5-Zoll-Festplatteninstallation, Motherboard-Installation
Liifterinstallation

Motherboard-Installation

Motherboard-Installation

Motherboard-Installation

Kabelverwaltung

Fir PSU Abdeckungsseite SSDr PSU Abdeckungsseite SS

3aKaneHHoe CTeK/o

YcTaHOBKa JIOTKa [1A KeCTKX ANCKOB 2,5, pa3beMoB paclumpeHua
BoKOBas NaHeb, KPOHILTENH /1A UCTOYHVKA NUTAHUA, IOTOK 1A KECTKMX IUCKOB
YCTaHOBKa NCTOYHIKA MATaHNA

YcTaHOBKa MaTepPUHCKOIA MaTbi, yCTaHOBKa ecTkoro aucka 3,5
YcTaHOBKa »ECTKOro Ancka 2,5", ycraHoBKa MaTepUHCKON Nnnatbl
YcTaHoBKa BeHTUNATOPa

YcTaHOBKa MaTepVHCKOIA Nnatbl

YcTaHOBKa MaTePUHCKOI niaTbl

YCTaHOBKa MaTePUHCKOIA NiaThl

Opranunsauma KabenbHbix cuctem

[insa BN 6aHpaxa 6okosoin SSD

vetro temperato

2.5 Cassetto HDD, installazione alloggi d'espansione
Pannello laterale, staffa alimentatore, cassetto HDD
Installazione dell'alimentatore

Installazione della scheda madre, installazione HDD 3.5"
Installazione HDD 2.5", installazione della scheda madre
Installazione della ventola

Installazione della scheda madre

Installazione della scheda madre

Installazione della scheda madre

Gestione dei cavi

Per PSU Sindone lato SSD

A. Porca de polegar

B. Parafusos borboleta 6-32 x 6 mm
C. Parafusos de borboleta 6-32 x 6 mm
D. Parafusos hexagonal 6-32 x 6 mm:

E. Parafusos 6-32 x 5 mm:
F.Parafusos M3 x 5 mm

G. Parafusos KB5 x 10 mm

H. Separadores 6-32 x 6,5+4 mm
|. Separadores 6-32 x 6,5+4 mm
J.Chave para separador

K. Bragadeira para cabos

L. Cabo Extenséo Sata

AR £t HE

B. L{H|LfAF 6-32 x 6mm

C. 55 LtH|LIA} 6-32x6mm
D. SZtLtA} 6-32 x 6mm
E.LfAf 6-32 x 5mm
F.LEAF M3 x 5mm

G.LtA} KBS x 10mm

H. AEHE QI 6-32 x 6.5+4mm
1. ARHE © 2 6-32x 6.5+4mm
JABHE QT 211%|

K.7{0 £ EtO|

L SATA T &1F #|0l5

. %2 KB5x 10mm

H. 22> F476-32x6.5+4mm
. R4 > R4 76-32x6.5+4mm
JARBYEAT LVF
K= 584

L. SATARERIER T — 7L

A SRCETBIEIERED
B.F5lEIRL£6-32 x Bmm
C.slfEhEReL
D.75Fi4L 6-32 x 6mm
E.824£6-32 x 5Smm
F.3242M3 x 5mm
G.4B4M3 x 5mm
H.#E4T 6-32 x 6.5+4mm
1,15+ 6-32 X 6.5+4mm
J.AEAT 6-32 x 6.5+4mm
K. SREH

L. SATARBIRREIR L,

A SCRETFERE

B. $E}E4R%46-32 x 6mm
C.FFAIEREIRR

D. 7<% 6-32 x 6mm
E.48#%6-32 x 5mm
F.$244M3 x 5mm

G. BR#4M3 * 5mm

H. 4H1% 6-32 X 6.5+4mm
1.4¥#% 6-32 X 6.5+4mm
1J 4312 6-32 x 6.5+4mm

K. AR
L. SATATEFIER R

vidro temperado

tabuleiro da unidade de 2,5", instalacao das ranhuras de extensao
painel lateral, suporte da fonte de alimentacao, tabuleiro de HDD
instalacdo da fonte de alimentacao

instalag&o da placa principal, instalagao da unidade de 3,5"
instalagdo da unidade de 2,5", instalacao da placa principal
instalag@o da ventoinha

instalacao da placa principal

instalac&o da placa principal

instalacao da placa principal

Gestao de cabos

Para PSU mortalha SSD lado

gzt Re|
2551 £2t0|E E2f0], & & HX]
AO|E T, MRIZZFA| 2aj2l, HoD E2j0]
HHSFEX| LR

OIHEE HX],35 31 =E2t0|E GX]|

2.55HE C210| 2 A X|, O 2 E A X|

x|
i B = AX|
Ol = M%|
EEI=PEpY
#Hols g2l
PSU#2IRE &

njn

0f sSD

BIEASR

2.5HDD kLA~ HE3RR O v HRER

YA KR BRI 7y b HDD L 1 EEA
R A

<Y —R— K% - 3. 5HDDEHER

2.5HDDF ~ v ¥ — AR — FEEA

PSU> 257 FRIDSSDD =8 D

TR
2.5 AL, i iR
R, Bz

I
TiRges
il
it
FFRREIASSD

SCHIE
2.5 IRER TS, AR R
RS

3.5 BERZR, EHRLR
2.5 BERRR, THRZR
ZRAR

FHRZER

EHRER

Ed e

mmER

CABLE MANAGEMENT PUCK

DISCO DE ADMINISTRACION DE CABLES
DEROULEUR DE GESTION DU CABLAGE
KABELMANAGEMENTSCHEIBE
KABELMANAGEMENTSCHEIBE

MAGNETE PER LA GESTIONE DEI CAVI
DISCO DE GESTAO DE CABOS

Aolg Heal ¥
T=TILEB/SY Y

SHEERE
ERER

Mount

Puck can be used to mount gaming audio and VR headsets. Headset Weight Limit: 2kg

El disco se puede utilizar para montar auriculares VR y de audio para juegos. Limite de peso de los
auriculares: 2 kg

Le dérouleur peut étre utilisé pour monter des casques audio de jeu et de RV. Poids limite du casque : 2 kg
Montage Die Scheibe kann zur Befestigung von Gaming-Audio- und VR-Headsets genutzt werden.
Maximales Headset-Gewicht: 2 kg

MNopasec Ha nepxatenb MOXHO NOABELLNBATL UTPOBYIO FAPHUTYPY UM LNEM BUPTYa/IbHO PeanibHOCTA.
MaKcManbHbIi BeC rapHUTYpbI: 2 KN

ILmagnete puo essere utilizzato per fissare cuffie da gioco o VR. Peso limite delle cuffie: 2 Kg

0 disco pode ser utilizado para suportar auscultadores de audio e de realidade virtual para jogos.
Limite de peso dos auscultadores: 2 kg

Y H2 A 0|Y 2O VR EMS HHSt= O AH8E = ASLICHL S =4 24 ot=: 2kg

Ry VET =SV IA—TAFBELIOVRNY Ry bERYMNTEEHICERT L2 ENTEEFS »
Ay Rty FOEEFIR 0 2kg

AR E R AN VR B, BERRH: 2kg

BB MR R RS ERNEE VR SRR, EMERIRE): 2kg

Cable Management

When combined, Puck can wind approximately 2.5 m of cable length. Splitting Puck to the positions as shown can wind approximately 5 m of cable length.
Cuando se combina, el disco puede enrollar aproximadamente 2.5 m de longitud de cable. La divisién del disco a las posiciones mostradas puede enrollar aproximadamente 5m de longitud de cable.
Une fois combiné, le dérouleur peut enrouler environ 2.5 m de longue ur de cable. Scinder le dérouleur aux positions indiquées permet d'enrouler environ 5 m de longueur de cable.

Kabelmanagement Kombiniert kann die Scheibe eine Kabelldnge von etwa 2.5 m aufwickeln. Wenn die Scheibe auf die abgebildeten Positionen aufgeteilt wird, kann eine Kabelldnge von ca. 5 cm aufgewickelt werden.
B COoeJHEeHHOM COCTOAHUN Ha AiepKaTeslb MOXXHO HaMoTaTb I'IpVI6!'II/I3VITE"IbHO 2.5 mKabens. B pa3feneHHOM COCTOAHUN Ha AepXKaTesib MOXHO HaMOoTaTb I'Ipl/l6]'IVI3VITe]'IbH0 5 M Kabens.

Quando unito, il magnete é in grado di avvolgere circa 2.5 m di cavo. Dividendo il magnete, come mostrato, & possibile avvolgere circa 5 m di cavo.

0 disco permite enrolar aproximadamente 2.5 m de cabo. Se o disco for dividido, tal como ilustrado, permite enrolar 5 m de cabo.

ot H2 9f 25me| 0|5 ZO|E A4S + AFHCH HE I 20| o X2 2ot of 5 me| 7|05 20|5 42 + UGS

BHEDLEEEE - Xy IR - K25mO7—TILREEETWIENTEET - RTLSBNUBICNRVIERETELT HK5mMOT —TLRIEBEMDENTEET -
HEJE  EETGEN 2.5 m KNGS, BEBESBRFTRMIBRSEL 5 m KK,

ERGERR , BEEHEMOATIEE 2.5 m (SR, SEEEREESIFREMNEATRAYERIRTIEEHI 5 m AV,



ELECTRONIC SYSTEMS

SISTEMAS ELECTRONICOS
SYSTEMES ELECTRONIQUES
ELEKTRONISCHE SYSTEME
SNEKTPOHHbBIE CUCTEMbI
SISTEMI ELETTRONIC
SISTEMAS ELETRONICOS
HA A AY

BEEEY 27 AL

BT R

EEaY

5 | N
° I 1

1. Power Switch 1. Netzschalter 1. Interruptor de alimentacao 1

2.Power LED 2. Betriebs-LED 2.LED de alimentacédo 2
3.USB2.0 3.USB2.0 3.USB2.0 3.
4.USB3.0 4.USB3.0 4.USB 3.0 b,

5.VR Output 5.VR-Ausgang 5.Saida VR 5.

6. HD Audio Output 6. HD-Audioausgang 6. Saida de audio HD 6.

7. Microphone Input 7. Mikrofoneingang 7. Entrada para microfone 7.

8.HDD LED 8. Festplatten-LED 8.LED do HDD 8.HDD LED
1. Interruptor de encendido 1. BblKk/touatenb nutaHuA 1

2.LED de alimentacion 2. NHavkatop nutaHna 2. iLE
3.USB2.0 3.USB2.0 3.U .
4.USB3.0 4.USB3.0 4.USB 3.0
5.Salida VR 5. BbIXxog /1A YCTPOVCTB BUPTYaNbHOI PeanbHoCTH 5. VRE{i7 i
6. Salida de audio HD 6. 3BykoBoi1 Bbixog HD 6. Bigd g
7. Entrada de micréfono 7. Pazbem Ans NoaKioueHns MUKpodoHa 7. FEREBA
8. LED de unidad de disco duro 8. MHAMKaTOp eCTKOoro Ancka 8.HDD LED
1. Interrupteur marche/arrét 1. Interruttore d’alimentazione 1.E8RAA v F

2.Témoin d’alimentation 2.LED alimentazione 2./87—LED

3.USB2.0 3.USB2.0 3.USB 2.0

4.USB3.0 4.USB3.0 4.USB 3.0

5.Sortie RV 5.0utput VR 5.VR 7]

6.Sortie audio HD 6. Uscita audio HD 6.HDA —7 1+

7. Entrée micro 7. Ingresso microfono 7.4

8.Témoin disque dur 8.LEDHDD 8.HDD LED

CABLE CONNECTIONS

DISCO DE ADMINISTRACION DE CABLES
CONNEXIONS DES CABLES
KABELVERBINDUNGEN

NOAKNIOYEHWNE KABENEW
COLLEGAMENTI DEI CAVI

LIGACOES DE CABOS

Aols 92

=TI EE

R B8 B

BLACK 1[X
HDD LED BLAGK 2
“PLED BLACK - 1
+P LED BLACK + 2

BLACK 1 |X

BUTTON AND ACTIVITY LIGHTS

These cables are connected to the motherboard for the power button and activity LED.

Estos cables estan conectados a la placa base para el botén de alimentacion y el LED de actividad.
Ces cables sont branchés sur la carte mére pour I'alimentation du bouton de mise en marche et le voyant LED d’activité
Diese Kabel sind fiir Ein-/Austaste und Aktivitats-LED mit dem Motherboard verbunden.

3TVMM Kabenamin K CUCTEMHOI nnaTe NOAKNIoYeHa KHOMKa MTaHNA 1 MHANKATOP paboTbl .

Questi cavi sono collegati alla scheda madre per il tasto d’alimentazione, il LED HDD, ed il LED attivita.
Estes cabos s&o ligados a placa principal para o botdo de energia e LED de atividade.

Ol 70|52 T@ B E, HDD LED ! %5 LED& 2 2 Ot 2 E0ff HAEL|Ch

ChBOT =TI BERE Y ELUT Y T4 EF 1 LEDDE®HICTF—R— RICEHShET -
IXEASTEERERTAR , FITRRIRIRANESD LED.

ELREEERIEHR - ARNERIZMAES LED -

USB 3.0 CONNECTOR

This cable connects to the USB 3.0 header on the motherboard to enable the front USB 3.0 ports.

Este cable se conecta a la base de conexiones USB 3.0 de la placa base para habilitar los puertos USB 3.0 frontales.
Ce cable se branche a une téte USB 3.0 sur la carte mére pour activer les ports USB 3.0 a I'avant.

Dieses Kabel dient dem Verbinden der USB 3,0-Stiftleiste am Motherboard zur Aktivierung der frontseitigen USB 3,0-Ports.
Kabenb noaknioueHua K pasbemy USB 3.0 Ha MaTepuHCKOIi nnaTe, UCMONb3yeTcA Ana BKNOUeHWA nepeaHux noptos USB 3.0.
Questo cavo collega al connettore USB 3.0 sulla scheda madre per abilitare le porte frontali USB 3.0.

Este cabo ¢é ligado ao conector USB 3.0 da placa principal para ativar as portas USB 3.0 frontais.

0] 7022 BH2.E0| USB 3.0 Si|5{0f| HZ&0f P USB 3.0 ZES BHYSIELTh

ZO7 —TILIFETE® USB3.0 R— F AT 2HI= - I —HR— FEDUSB3.ONy ¥ —IcEEHELET -
ARSI EAR EAY USB 3.0 50 , AF/SFARIE USB 3.0 i,

bR R AR EA9 USB 3.0 501 - FREIAIATE USB 3.0 1%

USB 2.0 CONNECTOR

This cable connects to the USB 2.0 header on the motherboard to enable the front USB 2.0 ports.

Este cable se conecta a la base de conexiones USB 2.0 de la placa base para habilitar los puertos USB 2.0 frontales.
Ce cable se branche a une téte USB 2.0 sur la carte mére pour activer les ports USB 2.0 a l'avant.

Dieses Kabel dient dem Verbinden der USB 2,0-Stiftleiste am Motherboard zur Aktivierung der frontseitigen USB 2,0-Ports.
Kabenb nopknioueHna K pasbemy USB 2.0 Ha MaTeprHCKOI nnaTe, UCNONb3YeTCA A BKNIOYeHNA nepeaHux noptos USB 2.0.
This cable connects to the USB 2.0 header on the motherboard to enable the front USB 2.0 ports.

Este cabo ¢ ligado ao conector USB 2.0 da placa principal para ativar as portas USB 2.0 frontais.

0] #|0| 22 OtC{2.E0] UsB 2.0 3IC10f| HH=|0f HPl USB 20 LES EdofeL|ct

ZO7 —TIVIFETED USB20 K — & BT 27012 - ¥ —HR— K LD USB20Ny ¥ —IZiEHELET -
SRR LR USB 2.0 3501 , FAF/SFERIE USB 2.0 i%0.

IbARBIEEEIEHAR EAY USB 2.0 &0 - FIKRUBATE USB 2.0 151 -

VR OUTPUT

This cable connects to the graphic card's HDMI port and will function as an extension to your front panel.
Este cable se conecta al puerto HDMI de la tarjeta grafica y funcionara como una extension del panel frontal.
Ce cable se connecte au port HDMI de la carte graphique et fonctionne comme une extension sur votre panneau avant.
Dieses Kabel wird am HDMI-Anschluss der Grafikkarte angeschlossen und fungiert als Erweiterung zu Ihrer Frontblende.
30T Kabenb nogkloyaetca K nopty HDMI BUAEOKapTbI 1 CYXXUT B KauecTse yyIMHUTENA 0 NepeHei naHenu.

Questo cavo collega alla porta HDMI della scheda grafica e funzionera come un'estensione del pannello frontale.
Este cabo liga a porta HDMI da placa gréfica e funciona como uma extens@o para o painel frontal.

O] 70|52 a2 7LEC| HOMI ZE0f HZAE|0] e 1j 20| A AHME A2 BfLCt

COT—TNET T4 97— ROHDMIAR— MZEFELET - 702 MRS T RIERE L THEEL FT -
IESSIERERER-RAY HOMI 3501, FHE R FRITENRATY .

AR EERRRA HDMIE - WAERATEARAIERER S (£ -

HD AUDIO
This connector attaches to your sound card or motherboard and is used to provide the front panel mic input and headphone output.

Este conector se enchufa a la tarjeta de sonido o a la placa basey se utiliza para proporcionar

la entrada de micréfono y la salida de auriculares del panel frontal.

Le connecteur se relie a votre carte sonore ou carte mére et serta fournir I'entrée du microphone et la sortie casque sur le panneau avant.
Dieser Anschluss wird mit lhrer Festplatte oder dem Motherboard verbunden und dient der

Bereitstellung von Mikrofoneingang und Kopfhérerausgang an der Frontblende. <

Pazbem nogknoYeHns 3ByKOBOI;I nnatbl un MaTepVIHCKOI;I nnarbl, NCNOSb3YeTCA TakKe AnAa E
NoAKNYeHNA BXxoaa MMKpO¢OHa ﬂepEﬂHeﬁ NaHenu v Bbixofa AnA roloBHbIX Teﬂed)OHOB.

Questo connettore si collega alla scheda audio o alla scheda madre ed & utilizzato per

fornire I'ingresso microfono e I'uscita cuffie del pannello frontale.

Este conector ¢ ligado & sua placa de som ou placa principal e é utilizado para proporcionar

ao painel frontal entrada para microfone e saida para auscultadores.

Ol 7{4El = ALRE 7IC E£= OIE 2 E0| HZE|0] M 1jE 00|23 2} QL S| 242 MSoh= Ol AL EULE
COAXRTRBEY IV FA—RELLREIF—R—FIZE - 202 MDA I AN~y RRVENERBT S0EICERLET -
IXEEOEREE R , AT RARERERENE T,

BLEEOEEIEY AT - ARNRHATERECRBANERAL -

HD AUDIO

PANEL REMOVAL

EXTRACCION DE PANEL

RETRAIT DU PANNEAU

BLENDE ENTFERNEN

CHATUE NAHENN

RIMOZIONE DEL PANNELLO

REMOGCAO DOS PAINEIS

e M A

NFILDEY S L

E FER

BB E R 1

REMOVE SCREWS

REMOVE SIDE PANEL

REMOVE FRONT PANEL

MOTHERBOARD INSTALLATION

INSTALACION DE LA PLACA BASE
INSTALLATION DE LA CARTE MERE
INSTALLATION DER HAUPTPLATINE
YCTAHOBKA CUCTEMHOW MNATbHI
INSTALLAZIONE DELLA SCHEDA MADRE
INSTALACAO DA PLACA PRINCIPAL

O 2E A%

R —R—FOEKH

FiRRE

EX 283

[y

=
o

NN T

% Moo AT o
T 3

==
1

POWER SUPPLY INSTALLATION

INSTALACION DE LA FUENTE DE ALIMENTACION
INSTALLATION DE L'ALIMENTATION
INSTALLATION DER STROMVERSORGUNG
YCTAHOBKA MCTOYHUKA NUTAHNA
INSTALLAZIONE DELL’ALIMENTATORE
INSTALAGAO DA FONTE DE ALIMENTAGAO
HESSYA £

BEOR

B %

IMPORTANT!
Install the PSU with
the fan facing down.

EXPANSION CARD INSTALLATION

INSTALACION DE LA TARJETA DE EXPANSION
INSTALLATION DE LA CARTE D’EXTENSION
INSTALLATION DER ERWEITERUNGSKARTE
YCTAHOBKA MJIATbl PACIUIMPEHNA
INSTALLAZIONE DELLA SCHEDA D'ESPANSIONE
INSTALACAO DA PLACA DE EXPANSAO

=2y e dX
D — FDEKZ
TRERE
WMAFERE

HDD DRIVE INSTALLATION

INSTALACION DE LA UNIDAD DE DISCO DURO
INSTALLATION DE LECTEUR HDD
HDD-LAUFWERKSINSTALLATION

YCTAHOBKA XECTKOTO [JUCKA
INSTALLAZIONE DELL'UNITA HDD
INSTALACAO DA PLACA DE EXPANSAO

HDD =202 AX|

HDD% &

HDD IRz &%
B

SSD DRIVE INSTALLATION

INSTALACION DE LA UNIDAD DE DISCO DE ESTADO SOLIDO
INSTALLATION DU DISQUE SSD
SSD-LAUFWERKSINSTALLATION

YCTAHOBKA TBEPJOTE/IbHOIO HAKOMUTENA
INSTALLAZIONE DELL'UNITA SDD

INSTALACAO DA PLACA DE EXPANSAO

SSD EztolE HX|

SSD# &

SSD IR#hEE L%

SSDZ

FAN SUPPORT

SOPORTE DEL VENTILADOR
SUPPORT DE LA VENTILATION
LUFTERUNTERSTUTZUNG
OMOPA BEHTUNATOPA
SUPPORTO VENTOLA
SUPORTE DAS VENTOINHAS

W MEE
77y HAR—-F
NE X
BERBX%iE

:00(OBEDEO

© °CJO0 Ola}

o 3

{[o

FRONT BACK

Gray. 140mm fan x2 Purple. 120mm fan x1
Purple. 120mm fan x2

TOP
Gray. 140mm fan x1
Purple. 120mm fan x1

NZXT WARRANTY

|. Warranty Length

NZXT computer cases, temperature meters, fans, accessories, and cables carry a 2 year warranty from the
date of purchase for parts and labor. Any replacement product will be warranted for the remainder of the
warranty period or thirty days, whichever is longer. Proof of purchase is required for warranty service.

1. Who Is Protected
The Warranty covers only NZXT products purchased by the original consumer from authorized NZXT retailers.

1ll. What Is Covered

Please note that our warranty is not an unconditional guarantee. If the product, in NZXT's opinion,
malfunctions within the warranty period, NZXT will at its discretion repair or replace the product that is equal or
greater in value depending on supply. The warranty does not cover any NZXT product that was damaged due
to accident, misuse, abuse, improper installation, usage not in accordance with product specifications and
instructions, natural or personal disaster, or unauthorized alterations, repairs or modifications.

Our warranty does not cover the following:

Any product or serial number/warranty sticker modification applied without permission from NZXT. Any
damage that is not a manufacturing defect. Damage, deterioration or malfunction resulting from accident,
abuse, misuse, neglect, fire, water, lightning, or other acts of nature, unauthorized product modification or
failure to follow instructions included with the product. Repair or attempted repair by anyone not authorized by
NZXT. Shipping or transport damage (claims must be made with the carrier) Normal wear and tear. NZXT does
not warrant that this product will meet your requirements. It is your responsibility to determine the suitability of
this product for your purpose. Removal or installation charges. Shipping charges. Any incidental charges.

IV. Exclusion Of Damages (Disclaimer)

NZXT's sole obligation and liability under this warranty is limited to the repair or replacement of a defective
product at our option. NZXT shall not, in any event, be liable for any incidental or consequential damage,
including but not limited to damages resulting from interruption of service and loss of data, business, or for
liability in tort relating to this product or resulting from its use or possession. V. Limitations Of Implied
Warranties There are no other warranties, expressed or implied, including but not limited to those of
merchantability or fitness for a particular purpose. The duration of implied warranties is limited to the warranty
length specified in Paragraph I.

VI. Local Law And Your Warranty
This warranty gives you specific legal rights. You may also have other rights granted under local law. These
rights may vary.

VII. To Obtain Technical Support.
If you have already referenced your product owner's manual and still need help, please visit support.nzxt.com
for details and contact information.

VIIl. For Warranty Service.
In the event that warranty repair or replacement is necessary, NZXT will request and you must provide proof of
purchase (store receipt or invoice) in order to receive warranty service. For

North American Customers:

Within the first 60 days after purchase, please return your product (or for power supplies installed within our
enclosures, just the failed power supply) to your dealer or reseller for a replacement. If the product is still within
warranty and you can no longer return it to your dealer, please contact NZXT Customer Support
(support.nzxt.com) for assistance and instructions. NZXT will not accept returns without prior approval and an
RMA number.

In Europe:

Within the first year after purchase, please return your product (or for power supplies installed within our
enclosures, just the failed power supply) to your dealer or reseller for a replacement. If the product is still within
warranty and you can no longer return it to your dealer, please contact NZXT Customer Support for assistance
and instructions. NZXT will not accept returns without prior approval.

Global Customers (Outside North America and Europe):

If your product needs to be returned or repair within the warranty period, please do so through the retailer or
distributor from whom you purchased the product. If you can no longer return the product to your dealer,
please contact NZXT Customer Support for assistance. Please note, proof of purchase from an authorized
NZXT retailer is required for ALL warranty servicing.

 Visit support.nzxt.com for information on warranty coverage and service

e Visite el sitio Web support.nzxt.com para obtener informacién sobre la cobertura y el servicio de la garantia.
® Visitez support.nzxt.com pour les informations de la couverture de la garantie et du service.

* Informationen zu Geltungsbereich und Service der Garantie finden Sie unter support.nzxt.com

o MoapobHyto nHGOpMaLMio 06 YCIOBUAX FrapaHTUIHOTO 06CTYKMBaHUA CM. Ha Beb-caiiTe support.nzxt.com
 Visitare il sito support.nzxt.com per informazioni sulla copertura e sul servizio della garanzia.

o Visite support.nzxt.com para obter informagdes sobre a cobertura da garantia e assisténcia

o 2F HR|Qt M| A0 TSt XhA| S LH-8-2 support.nzxt.comS & XA

o RAEFHH LY —EXICET 2HERICOUVTIE ~ support.nzxt.com (S7 7 EA L TLEE L

HIES support.nzxt.com T MR EEEFIRSHIEE

A support.nzxt.com T B EmREEEMES RBAR

Warranty terms for all NZXT products sold to Australia.

Our goods come with guarantees that cannot be excluded under the Australian Consumer Law. You are
entitled to a replacement or refund for a major failure and or compensation for any other reasonably
foreseeable loss or damage. You are also entitled to have the goods repaired or replaced if the goods
fail to be of acceptable quality and the failure does not amount to a major failure' (NZXT Corporation,
13164 E. Temple Ave., City of Industry, CA 91746, USA TEL: +1-800-228-9395) Please contact the
shop you purchased from to receive prompt service. If the dealer refuses to offer the service, please
contact us at directly at support.nzxt.com

SUPPORT AND SERVICE

Support and service

If you have any questions or problems with the NZXT product you purchased, please don’t hesitate to contact
us using our support system. support.nzxt.com

Please include a detailed explanation of your problem and your proof of purchase. For comments and
suggestions, you can e-mail our design team, designer@nzxt.com. Lastly we would like to thank you for your
support by purchasing this product.

For more information about NZXT, please visit us online. NZXT Website: nzxt.com

Soporte y servicio

Si tiene preguntas o problemas con el producto NZXT que usted compro, no dure en ponerse en contacto con
service@nzxt.com y suministrar una explicacion detallada de su problema asi como su prueba de compra. Puede hacer
consultas sobre piezas de repuesto en support.nzxt.com. Para comentarios y sugerencias, escriba un mensaje de correo
electronico a nuestro equipo de disefio: designer@nzxt.com. Gracias por comprar un producto NZXT. Para mas
informacion acerca de NZXT, visitenos en linea. Pagina web de NZXT: nzxt.com

Support et service

Sivous avez des questions ou des problemes avec le produit NZXT que vous avez acheté, n'hésitez pas a contacter
service@nzxt.com avec une description détaillée de votre probléeme et votre preuve d’achat. Vous pouvez aussi
commander des piéces de remplacement aupreés support.nzxt.com. Pour les commentaires et les suggestions, envoyez
un email a notre équipe de design, designer@nzxt.com. Merci d'avoir acheté ce produit de NZXT. Pour plus
d'informations sur NZXT, visitez notre site Web. Site Web de NZXT : nzxt.com

Kundendienst und service

Falls Fragen oder Probleme bezuglich Ihres NZXT-Produktes auftreten, wenden Sie sich bitte mit einer detaillierten
Problembeschreibung und Ihrem Kaufbeleg an service@nzxt.com. Ersatzteile kdnnen Sie unter support.nzxt.com
anfragen. Kommentare und Anregungen senden Sie bitte per designer@nzxt.com an unser Designteam. Vielen Dank,
dass Sie ein NZXT-Produkt erworben haben. Weitere Informationen tiber NZXT erhalten Sie im Internet.
NZXT-Webseite: nzxt.com

Cnyx6a nogaepKKn n o6cyKnsaHns

B cryuae BO3HVKHOBEHWA BOMPOCOB UNW HEVCMPABHOCTEN B NPUOBpeTeHHbIX Bamy npopykTax NZXT obpaluaritecs no
appecy: service@nzxt.com ¢ NofPO6HbIM OnvicaHriem NPobembl v MOATBEPXAEHVIEM NOKYNKM. O HaMUMK 3an4acTeil MOXHO
y3HaTb, 06PaTUBLLMCH N0 azpecy: support.nzxt.com. 3ameyaHna v NpeyIoKeHNA OTNPaBNANTE B afpec Hallel rpynmbl
pa3paboturkos: designer@nzxt.com. bnarogapym Bac 3a nokynky npopykra NZXT. bonee noapo6Hasa uHpopmaLma o
komnaHum NZXT npefcTaBneHa Ha Halumx Beb-caiitax. Be6-caint NZXT: nzxt.com

Assistenza e servizio

In caso di dubbi o problemi con il prodotto NZXT acquistato, non esitate a contattarci utilizzando il nostro sistema di
assistenza. support.nzxt.com

Includere una spiegazione dettagliata del problema e la prova di acquisto. Per commenti e suggerimenti, siete pregati
di inviare un messaggio al nostro team di progettisti, all'indirizzo: designer@nzxt.com. Infine, vogliamo ringraziarvi del
vostro supporto con l'acquisto di questo prodotto. Per altre informazioni su NZXT, visitate il nostro sito. Sito NZXT:
nzxt.com

Assisténcia e manutencao

Caso tenha questdes ou problemas com o produto NZXT adquirido, ndo hesite em contactar-nos através do endereco
service@nzxt.com fornecendo a explicacao detalhada do seu problema e a prova de compra. Podera solicitar pecas de
substituicao através do endereco support.nzxt.com. Para comentérios e sugestdes, contacte a nossa equipa de design
através do endereco de e-mail, designer@nzxt.com. Obrigado por ter adquirido um produto NZXT. Para mais
informacoes acerca da NZXT, visite-nos online. Web site da NZXT: nzxt.com

X Y MH[A

T NZXT M E0t 2etsto] 22 = 2M7t AS 42, FAtel X A2 (support.nzxt.com)S
ALE3H0] oISt A2,
ZHE XtA3| 7|&stn Lo
designer@nzxt.com2 £ 0
ZAFSLICH

NZXTOl| CHal RiAIS| e 22tplo 2 HESHYAIR. NZXT #AFO| E: nzxt.com

HR—bELUY—ER

BATNE LNZXTORRICEY 2 CEIE IR, MBEDHES SUBADIREZHRZ T, TEEE<
service@nzxt.com¥ TTEE L £ EL, HEBRIEsupport.nzxt.comE THBRL TV, TERSLUTRRIEEML
5t F — L. designer@nzxt.com FTA—)LEEEFELTLIREL, NZXTRRZE CEBAWREELTHYHESTETL
9, NZXTICET 2583, 1> 2—% v b EDT T THA bETEEEL, NZXT U =741 b:nzxt.com

Bz liE

MRBEARO N EEER NZXT F=RAE 2 BRI EEE, WIDEE service@nzxt.com, BX & R B 1R 1A T IO ¥ 40
BRAARMLEIE - R EI LG support.nzxt.com BEERENH - MBEAIE ISR, WIDEERA AR U HIBA, 8 FHb it
12 designer@nzxt.com - BLEIEME NZXT =@ - BR NZXT WESE R, BEHRIIWELMIL -

NZXT Wk : nzxt.com

REMRE

MRAEFEANZXT EREBETH BT TURIENEER - Ul service@nzxt.com + WiEARFERIBEIFHEFLREE
580 - {ZTLLESR support.nzxt.com BRI - NBIETER RS - BUlRISHEERE B
designer@nzxt.com ° & - BHITIBE NZXT ER - B NZXT WESDIER - BRI FIRVHEIE -

NZXT #8if : nzxt.com

ol
I

We MBS, o1 Ei HO AR AS FL TA 4 Hof
HYS HUUAIL. ORI 0] MBS FUSHO] HALE B FAA

nzxt.com
For more building tips and information, visit: blog.nzxt.com



